
 

 

 

 

Manatee County 
 

NRWRF EXPANSION TO 12.5 MGD AADF CONCEPTUAL 
ENGINEERING REPORT - FINAL 
Revision Date:  April 7, 2023 

Prepared for:  

 
 

Manatee County Utilities Department 

4410 66th Street West 

Bradenton, FL 34210 

 

Prepared by:  

McKim & Creed, Inc. 

 
551 North Cattlemen Road, Suite 106 

Sarasota, FL 34232 

CA License No. 29588 

Michael D. Nixon FL PE No. 87439 

 

McKim & Creed Project No.: 01024-0221   

 

THIS ITEM HAS BEEN DIGITALLY SIGNED AND 

SEALED BY MICHAEL NIXON, PE ON THE DATE 

ADJACENT TO THE SEAL. 

 

PRINTED COPIES OF THIS ITEM ARE NOT 

CONSIDERED SIGNED AND SEALED AND THE 

SIGNATURE MUST BE VERIFIED ON ANY 

ELECTRONIC COPIES.  

 


[...]
A summary of actual TMADF flow data from 2018 to 2022 is provided in Table 2.3 below. Note that 

the actual TMRADF for 2020, 2021, and 2022 is very close to the corresponding TMRADF year 

projections from the Wastewater Collection System Master Plan Updates Workshop. It was assumed 

that the County started accepting about 100,000 gpd of wastewater from Piney Point into the 

collections system in April of 2021, which is included in the raw TMRADF for 2021 and 2022 below. 

After this flow analysis was completed, the following information was presented. The Piney Point flow 

was halted on May 12, 2021, and restarted August 18, 2021. However, this flow analysis was not 

updated for the three-month interruption of Piney Point flow.  

Table 2.3 Recent Three-Month Rolling Average Daily Flow 

Years 
Recent TMRADF Flows 

w/o Piney Pt (MGD) 

Recent TMRADF Flows w/ 

Piney Pt (MGD) 

2018 4.10 4.10 

2019 4.64 4.64 

2020 5.19 5.19 

2021 5.5 5.53 

2022 5.32 5.42 

1See below regarding gpd removed to account for Piney Point 

  



NRWRF EXPANSION TO 12.5 MGD AADF CONCEPTUAL ENGINEERING REPORT | MANATEE COUNTY 

 FINAL | APRIL 2023 | 7 

Two linear trendlines are presented in Figure 2.2. One is based on the four years of flows without the 

Piney Point wastewater in 2021 and 2022. It is estimated that an average of 100,000 gpd of Piney Point 

wastewater was accepted to NRWRF in 2021 for nine of the twelve months and 100,000 gpd for all 

twelve months in 2022 (see above regarding assumptions). The other linear trendline includes the 

Piney Point wastewater for 2021 and 2022 as well as projections that the Piney Point flows will increase 

to 200,000 gpd in 2026. Note that it is impossible to predict whether these trajectories of year-over-

year increases in TMRADF will continue into the future as shown on the trendlines. These actual 

TMRADF values and linear projections are compared with the projections from 2020 CAR and the 2022 

Wastewater Collection System Master Plan Updates Workshop in Figure 2.2. 



NRWRF EXPANSION TO 12.5 MGD AADF CONCEPTUAL ENGINEERING REPORT | MANATEE COUNTY 

  FINAL | APRIL 2023 | 8 

 

Figure 2.2 NRWRF Conceptual Flow Projection Update



NRWRF EXPANSION TO 12.5 MGD AADF CONCEPTUAL ENGINEERING REPORT | MANATEE COUNTY 

 FINAL | APRIL 2023 | 9 

In summary, the 2020 CAR projected that TMRADF would reach the permitted capacity of 7.5 MGD 

TMRADF in the year 2031. The TMRADF equivalent values from 2022 Wastewater Collection System 

Master Plan Updates Workshop indicated that the flow was projected to reach the permitted capacity 

in the year 2026. Using the trajectory of actual TMRADF flows to create linear trendlines, the flow is 

projected to potentially reach the permitted capacity in 2026 or 2027. It is therefore recommended 

that the County track the increase in TMRADF every year closely to see if this trend continues, or if the 

rate of growth decreases or increases. Additionally, in preparation for the potential exceedance of 

capacity as early as 2026, the County should immediately begin planning and design activities in 

support of an expansion.  

The County may need to make some operational changes and should re-rate the facility to prevent 

exceeding the design capacity until an expansion can be designed, constructed, and put into 

operation. The County may have no choice but to treat Piney Point wastewater onsite and redirect 

leachate hauled to NRWRF to another facility to save this capacity. The NRWRF can treat an additional 

0.5 to 1.5 MGD of flow with the existing unit processes. Refer Section 6 Re-Rate to 8 MGD AADF for 

more information on this. An evaluation and subsequent permit re-rate are recommended. With the 

current trend of year-over-year increase in flow of 0.5 MGD per year a re-rate could provide a one-to-

three-year extension to stay in permit compliance until an expansion is online.  

  



NRWRF EXPANSION TO 12.5 MGD AADF CONCEPTUAL ENGINEERING REPORT | MANATEE COUNTY 

 FINAL | APRIL 2023 | 10 

2.3 Existing Treatment Process Description 
At the headworks, wastewater undergoes preliminary treatment. It includes two self-cleaning 

mechanical screens, a manual bar rack, two vortex degritting units, and two grit classifiers that 

eliminate debris, coarse materials, and grit before continuing onto the Headworks Splitter Box. It also 

includes an odor control system. 

Currently, raw wastewater from Manatee County’s north service area enters the NRWRF headworks 

via a 48-inch diameter force main. An ultrasonic meter on the 30-inch diameter pipe records the 

influent flow before it enters the influent channel. Raw wastewater then passes through the 

mechanical screens - the headworks structure includes three parallel channels, two with a Parkson 6-

mm band screen. The remaining, central channel contains one standby manual bar rack. Each 

mechanical screen has a capacity of 20 MGD, and the manual bar rack has a capacity of 20 MGD 

according to the 2017 WRF Master Plan. The headworks also includes two Hydro International 

HeadCell® stacked tray induced vortex grit removal units, each with a capacity of 15.2 MGD with eight 

(8) 12-ft diameter trays (expandable to twelve trays with a capacity of 22.5 MGD). The grit slurry from 

each HeadCell® unit is sent to a grit washing/classification unit; a combination of a Hydro 

International SlurryCupTM for grit washing, and a Grit Snail® clarifier for grit dewatering to meet 95% 

removal of 50-micron and larger particles. The removed grit is then routed into a dumpster. Effluent 

from the headworks flows to the Headworks Splitter Box via an effluent weir gate downstream of each 

HeadCell® grit unit. 

The screened and degritted raw wastewater is combined with plant recycle flows in the Headworks 

Splitter Box including returned activated sludge (RAS) pumped from the underflow of the clarifiers. 

During daily diurnal higher flows, a portion of the influent wastewater overflows a weir gate in the 

Headworks Splitter Box to three off-line equalization (EQ) tanks, each with a storage volume of 1 MG. 

During lower flow, the flow from the EQ tanks is returned to the splitter box via the return pump 

station containing 5 pumps with a capacity of 1,500 gpm each. Mixed liquor from the Headworks 

Splitter Box is routed to the secondary MLE treatment process via two 42” pipes. Each anoxic basin 

has two mechanical mixers. From the anoxic portion of each basin, flow goes through a port which 

feeds mixed liquor flow to the aerated, oxidation ditch portion of each basin. Each aerobic section has 

three Ovivo mechanical surface aerators. A portion of the nitrified mixed liquor from the aerobic 

oxidation ditch portion of each basin is returned back to the anoxic zone via axial-flow internal recycle 



NRWRF EXPANSION TO 12.5 MGD AADF CONCEPTUAL ENGINEERING REPORT | MANATEE COUNTY 

 FINAL | APRIL 2023 | 11 

(IR) pumps while the remaining flow passes over an adjustable weir gate into an effluent chamber. 

The mixed liquor is then conveyed to the Clarifier Flow Splitter Box. 

From the Clarifier Flow Splitter Box, flow is split and conveyed to the three secondary clarifiers. 

Clarified effluent discharged from the secondary clarifiers is directed to the Filter Flow Splitter Box. 

RAS from the underflow of the clarifiers is conveyed back to the RAS influent box at the headworks, 

and waste activated sludge (WAS) is transferred to the three aerated sludge holding tanks. Scum is 

removed from the clarifiers and is combined with WAS.  

The NRWRF has an existing tertiary filtration system to remove additional suspended solids from the 

treated and clarified secondary effluent before it flows to the chlorine contact chambers for 

disinfection. This system comprises four (4) filters with a total combined filtration surface area of 5,462 

ft2, including the following: 

• Two (2) ABW sand and anthracite traveling bridge filters with a filtration surface area of 

1,440 ft2 per unit 

• Two (2) cloth disk filters with a filtration surface area of 1,291 ft2 per unit 

Clarified secondary effluent flows by gravity to the Filter Flow Splitter Box influent channel, splits 

between two effluent weir gates, and flows on to the ABW filters and the disk filters. Note that the 

current operation of this flow split between ABW and disk filters, based on site visit in August 2022, is 

by operation of a buried butterfly valve on the disk filters influent line, and the weir gates in the Filter 

Splitter Box were lowered all the way down. Filter influent flows by gravity through the double layer 

of 12-inch anthracite and 12-inch sand on top of the support porous plates and the underdrain system 

in the ABW filters, and through the cloth media in the disk filters. The filtered effluent continues 

flowing by gravity to the CCCs for chlorine disinfection. Backwash waste from the tertiary filters 

containing the solids removed by the filters is collected and returned to the plant influent for 

treatment via the plant drain system. 

The NRWRF produces high quality advanced level treated effluent which meets the regulatory 

requirements for Part III public access reuse (PAR). To meet these requirements, the facility provides 

high level disinfection. The filtration unit process that precedes the disinfection system provides the 

additional TSS removal (beyond secondary treatment levels) in accordance with the requirements of 

Chapter 62-600 F.A.C. The applicable regulatory requirement for high-level disinfection as stated in 

the facility permit (No. FLA012617) is to maintain a minimum of 1.0 mg/L of total residual chlorine at 



NRWRF EXPANSION TO 12.5 MGD AADF CONCEPTUAL ENGINEERING REPORT | MANATEE COUNTY 

 FINAL | APRIL 2023 | 12 

the end of the CCCs for a minimum contact time of 15 minutes based on peak hourly flow (62-600.440 

(5) (b)). Disinfection takes place in four chlorine contact chambers (CCC) with 0.310 MG of total volume. 

Chlorination with sodium hypochlorite is used for disinfection. The sodium hypochlorite is injected 

and mixed at the influent end of each CCC with an Evoqua Water Champ chemical induction system. 

After disinfection, the effluent reclaimed water can be conveyed to the effluent reuse system Manatee 

County Master Reuse System (MCMRS), or onsite storage. If reuse demand exceeds the NRWRF 

effluent flow, previously treated effluent from pond storage is pumped back to the lake filters and 

discharged to the effluent pump station wetwell to meet the demand. A process flow schematic for 

the liquid stream processes at the NRWRF is depicted below in Figure 2.3. 

For solids processing, waste activated sludge (WAS) and scum from the secondary clarifiers are sent 

to one of the three aerated sludge holding tanks prior to dewatering. There are a total of four WAS 

pumps, and the pump details are provided in Table 2.4. Each tank has a volume of 0.999 MG, for a 

total storage volume of 2.996 MG. Aeration and mixing in the aerated sludge holding tanks is 

accomplished using coarse bubble diffusers in each tank. There is a total of three 250 hp blowers, 

each with a capacity of 4,000 scfm for the aerated sludge holding tanks. Aeration and mixing are 

provided to keep the contents of each tank in suspension and to prevent septic conditions that would 

degrade the quality of the biosolids and produce foul odors. The aerated sludge holding tanks are 

decanted to increase the percent solids of sludge prior to dewatering. The supernatant is conveyed 

to the plant drain system and returned to the headworks. Polymer is injected into the sludge as it 

enters each of the belt filter presses. The dewatered solids are either transferred to the County’s 

Southeast Water Reclamation Facility (SEWRF) for thermal drying to meet Class AA standards for 

marketing and distribution or disposed of in a Class I solid waste landfill. 

A summary of the NRWRF’s existing treatment processes and process capacities is provided in Table 

2.4 below, based on record drawings, the 2017 WRF Master Plan prepared by Carollo Engineers, Inc., 

the 2020 CAR prepared by Carollo Engineers, Inc., and other sources noted at the bottom of the table.  



NRWRF EXPANSION TO 12.5 MGD AADF CONCEPTUAL ENGINEERING REPORT | MANATEE COUNTY 

 FINAL | APRIL 2023 | 13 

Figure 2.3 NRWRF Existing Liquid Treatment Process Flow Diagram



NRWRF EXPANSION TO 12.5 MGD AADF CONCEPTUAL ENGINEERING REPORT | MANATEE COUNTY 

 FINAL | APRIL 2023 | 14 

Table 2.4 Existing NRWRF Treatment Process Capacity Summary 

Process 

Preliminary Treatment 

Headworks Flow Measurement 

Number 1 

Type Ultrasonic meter 

Size 30-inch 

Mechanical Band Screens 

Number 2 

Type Mechanically Cleaned 

Capacity, each 20 MGD 

Bar Opening Size 6 mm 

Incline Angle 75-degrees from horizontal 

Channel Width 48 inches 

Channel Depth 
60 inches (66 inches at the 

automatic screen) 

Manual Bar Rack 

Number 1 

Type Manually Cleaned 

Capacity 20 MGD3 

Channel Width 4 ft 

Channel Depth 5 ft 

Grit Removal 

Number 2 

Type Stacked Tray Induced Vortex 

Capacity, each 
15.2 MGD (8 out of 12 trays 

installed) 

Chamber Depth 301 inches 

Diameter 16 ft 

Grit Classifiers 

Number 2 

Type Free Vortex 

Capacity, each Sized for liquid flow of 22.5 MGD 

Flow Equalization 

Number 3 

Type Off-line 

Diameter 86.72 ft 

Side Water Depth 19 ft 

Volume 1 MG each 

No. of Return Pumps 5 

Capacity, each 1,500 gpm 

Secondary Treatment 

Anoxic Basins 

Number of Basins 2 

Length per Zone 48 ft 

Width per Zone 107 ft 

SWD 15 ft 

Volume per Basin 0.58 MG 

Volume, total 1.15 MG 

Anoxic Basins Mixers 

Number per Basin 2 

Type Top Entry Mechanical 

Motor Power, each 15 hp 

   



NRWRF EXPANSION TO 12.5 MGD AADF CONCEPTUAL ENGINEERING REPORT | MANATEE COUNTY 

 FINAL | APRIL 2023 | 15 

Process 

Aeration Basins (Carrousel Type 

Oxidation Ditches) 

Number 2 

Length 287 ft 

Width 107 ft 

SWD 13.5 ft 

Volume, each 3.10 MG 

Volume, total 6.20 MG 

Aeration Type Mechanical surface aerators 

Number per Basin 3 

Motor power, each 125 hp (2-speed) 

Internal Recycle (IR) Pumps 

Number, total 4 

Number per Basin 2 

Type 2-Speed Axial Flow 

Recycle Ratio (high-speed) 
323% (@ TMRADF of 3.75 MGD per 

basin) 

Capacity (high-speed) 8,400 gpm 

Head 10.5 ft 

Motor Power 40/20 hp 

Secondary Clarifiers 

Number 3 

Type Center Feed, Peripheral Weir 

Sludge Withdrawal 

Segmented Rake (Clarifiers No.1 

and No.2) 

Draft Tube (Clarifier No.3) 

Diameter 110 ft 

SWD 14 ft 

Surface Area, each 9,500 ft2 

Surface Area, total 28,510 ft2 

Scum Handling 

Scum beach (Clarifiers No.1 and 

No.2) 

Ducking skimmers (Clarifier No.3) 

RAS Pumps 

Number 3 

Type Centrifugal 

Control VFD 

Design Capacity, each 2,400 gpm2 

Design Firm Capacity 
4,800 gpm, 6.91 MGD (92.2 % of 

TMRADF 7.5 MGD)2 

Motor Power, each 25 hp 

Tertiary Filters 

Number 4 

Type 
2 – Automatic Backwash Traveling 

Bridge 

Media Type and Depth 
12 inches (sand) 

12 inches (anthracite) 

Surface Area, each 1,440 ft2 

Surface Area, total 2,880 ft2 

Filter Loading at Peak Hour Flow 2.0 gpm/ft2 (ABW Filters) 

Type 2 – Cloth Disk 

Media Type Pile cloth 

Surface Area, each 1,291 ft2 

Surface Area, total 2,582 ft2 

Filter Loading at Peak Hour Flow 4.0 gpm/ft2 (Disk Filters)1 

   



NRWRF EXPANSION TO 12.5 MGD AADF CONCEPTUAL ENGINEERING REPORT | MANATEE COUNTY 

 FINAL | APRIL 2023 | 16 

Process 

Disinfection (Sodium Hypochlorite) 

System 

Type Chlorination (Sodium Hypochlorite) 

Concentration, Sodium 

Hypochlorite 
12.5% 

Number tanks 46 

Capacity, each 2,500 gal6 

Number pumps 4 

Type Metering 

Capacity, each 70 gph 

Chlorine Contact Chambers 

Number 4 

Length (Nos. 1 & 2) 50 ft 

Width (Nos. 1 & 2) 24 ft 

SWD (Nos. 1 & 2) 8.7 ft 

Volume, each (Nos. 1 & 2) 77,050 gal5 

Length (Nos. 3 & 4) 48 ft 

Width (Nos. 3 & 4) 27 ft 

SWD (Nos. 3 & 4) 8.6 ft 

Volume, each (Nos. 3 & 4) 77,710 gal5 

Biosolids Treatment 

WAS Pumps 

Number 4 

Type 
Progressive Cavity (1), 

Centrifugal (3) 

Control VFD 

Capacity, each 
125 gpm4 (Progressive Cavity), 

600 gpm (Centrifugal) 

Motor Power, each 10 hp 

Aerated Sludge Holding Tanks 

Number 3 

Type Glass-lined Steel  

Diameter, each 100 ft 

SWD 17 ft 

Volume, each 0.999 MG 

Volume, total 2.996 MG 

Aeration/Mixing System Medium Bubble8 

Aerated Sludge Holding Tank 

Diffusers 

Number 3 

Type Medium Bubble8 

Aerated Sludge Holding Tank 

Blowers 

Number 3 

Type Multi-Stage Centrifugal 

Capacity 4,000 scfm3 

Discharge Pressure (at high level) 10.8 psig 

Motor Power, each 250 hp 

Belt Filter Press Dewatering 

Number 37 

Type Belt Filter Presses 

Width 2 meters 

Design Loading Rate, each 1,200 lb/hr 

Design Capture Efficiency 95% 

Design Cake Solids 18% – 20% 

   



NRWRF EXPANSION TO 12.5 MGD AADF CONCEPTUAL ENGINEERING REPORT | MANATEE COUNTY 

 FINAL | APRIL 2023 | 17 

Process 

Dewatering Feed Pumps 

Number 4 

Type Positive Displacement 

Control VFD 

Capacity, each 125 gpm 

Motor power, each 10 hp 

Effluent Pumps 

Number 5 

Type Vertical Turbine 

Control VFD 

Capacity, each 2,600 gpm 

Motor power, each 150 

Reject Pond 

Number 1 

Type Pond 

Area 8 acres 

Permitted Capacity 8 MG 

East RCW Storage Pond 

Number 1 

Type Pond 

Area 15 acres 

Permitted Capacity 49 MG 

Golf Course Storage Pond 

Number 1 

Type Pond 

Area 112 acres 

Permitted Capacity 417 MG 

 

RCW GST 

Number 1 

Type Storage Tank 

Capacity 0.75 MG 
1Derated from design 6.5 gpm/sf due to age. The County stated they were not satisfied with turbidity of disk 

filter effluent at higher flows.  
2Operators stated that RAS pumps actually have pump less than design capacity.  
3Capacity listed in the 2017 WRF Master Plan 
4Estimated from pump curve and assumed head 
5Calcualted from record drawings surface area and SWD depth calculated with 4.69 MGD flow per CCC (exist. 

Design PHF of 18.75 divided equally per CCC) 
6Based on current project to increase NaOCl storage from 6,000 gal to 10,000 gal 
7BFP operation is currently not 24 hours per day. However, conveyance and infrastructure is in place to load 

empty trailers at any time of day is in-place for future demands.  
8See Section 4.1.12 on Biosolids for information on existing diffusers 

  



NRWRF EXPANSION TO 12.5 MGD AADF CONCEPTUAL ENGINEERING REPORT | MANATEE COUNTY 

 FINAL | APRIL 2023 | 18 

Section 3 Design Flows and Loading  
3.1 Historical Flows 
Flow and loading data for calendar years 2018 through 2022 was analyzed to determine design 

loading and peaking factors for this evaluation. Hourly flow data, daily facility operational data, daily 

information from DMRs, and weekly influent and effluent lab data were provided. It was assumed that 

wastewater from Piney Point gypsum stack wastewater holding cell NGS-N started being discharged 

into the County’s collection system beginning April 1, 2021, at 100,000 gpd. This has continued through 

the date of this CER. See Section 2.2 regarding a three-month interruption in Piney Point flow that 

was not considered for this analysis. The Piney Point flow and loading was captured in the County’s 

NRWRF influent data. Note that hauled wastewater to the site, such as landfill leachate, is not recorded 

with the influent flow meters and not accounted for with these flows.  

Flow peaking factors were determined from values calculated from flow data, with an attempt to 

remove the additional loading from Piney Point and considering the trend of lower peaking factors as 

flows have increased in the past couple of years. Hourly flow data for the months of August through 

December of 2019 was not available, and assumptions were made about the peak hourly flow (PHF) 

trend. A comparison of recent flows to the NRWRF is shown in Table 3.1 below. Additional rows were 

added for years 2021 and 2022 with 100,000 gpd removed for Piney Point. Note that the max day 
[...]
 FINAL | APRIL 2023 | 120 

Table 4.27 Cost Opinion for NRWRF Expansion to 12.5 MGD AADF with AGS 

Description Cost 

Mobilization/Demobilization (5%) $5,125,000 

Structural/Mechanical  

Headworks Improvements and Rehab $6,000,000 

Headworks Splitter Box and RAS Connection Modifications $200,000 

AquaNereda System for 5.0 MGD $20,513,000 

Aerator Improvements for Ex. Carrousel Basin $3,800,000 

Replace Clarifier Mechanism for #3: 110-ft Diameter $2,200,000 

Replace RAS Pumps and Add Parallel RAS Line $600,000 

AquaDiamond Filters: Two Retrofitted and Add Canopy $6,750,000 

Additional Sodium Hypochlorite Storage $300,000 

Low Service PS Conversion, High Service PS, 5 MG Tank $10,800,000 

Second Plant Drain PS $1,100,000 

Gravity Belt Thickeners (Two), Polymer System, Sludge Pumps, and Canopy $2,500,000 

New SHT Blowers and Diffusers $1,700,000 

Structural/Mechanical Subtotal $56,463,000 

Other Direct Costs  

Overall Sitework and Demo (10%) $5,650,000 

New Reject Pond (LS) $4,900,000 

Yard Piping (25%) $14,120,000 

Electrical (20%)  $11,295,000 

Electrical Building (LS) $1,600,000 

SCADA/I&C (18%) $10,165,000 

Other Direct Costs Subtotal $47,730,000 

Indirect Costs  

General Conditions (LS) $4,500,000 

Contractor OH&P (20%) $20,840,000 

Maintenance of Plant Operations (MOPO) (8%) $8,340,000 

Contractor Bonds/Insurance (4%) $4,170,000 

Indirect Costs Subtotal $37,850,000 

Construction Subtotal $147,168,000 

  

Estimating Contingency (30%) $44,155,000 

 Opinion of Probable Construction Cost (2022 dollars)  $191,323,000 

   

Inflation, Compounded Annually Until Bid (5% Annually) $52,860,000 

 Opinion of Probable Construction Cost (2027 dollars)  $244,183,000 

Engineering (20%) $20,840,000 

Opinion of Probable Project Cost $265,023,000 

 



NRWRF EXPANSION TO 12.5 MGD AADF CONCEPTUAL ENGINEERING REPORT | MANATEE COUNTY 

 FINAL | APRIL 2023 | 121 

4.3.14.2 O&M Costs 
Operation and maintenance costs for secondary treatment were estimated based on information 

from the manufacturer, see Table 4.28 and Table 4.29. Labor for maintenance was not included. The 

purpose of this was for comparison of secondary treatment processes. A 20-year net present value 

was calculated based on an annual discount rate of 2%.  

The estimated O&M 20-year net present value for this alternative was $6.9 million dollars, which was 

$1 million dollars less than the MLE expansion alternative. The biggest difference in operational costs 

was for aeration.   

Table 4.28 MLE Portion O&M Costs for Net Present Value Calculation 12.5 MGD AADF  

Parameter       

Aerator HP at AADF per 55 41.0 kW 

Aerator HP at AADF Total for 6 330 246.1 kW 

RAS HP 71.5 53.3 kW 

IR HP 70 52.2 kW 

Total HP 526.5 351.6 kW 

Parameter    

MLE Energy per year  3080045 kWh 

Power Cost Rate $/kWh   $               0.10   

Cost Per Year   $  308,004   

Parameter    

Estimated Other Annual O&M Costs1  $              500    

Parameter    

Year 20 Other O&M Costs1  $      300,000    

1Does not include energy costs listed separately 

 

  



NRWRF EXPANSION TO 12.5 MGD AADF CONCEPTUAL ENGINEERING REPORT | MANATEE COUNTY 

 FINAL | APRIL 2023 | 122 

 

Table 4.29 AGS Portion O&M Costs for Net Present Value Calculation 12.5 MGD AADF  

Parameter   

AGS Energy per day (kWh) 2,533 

Parameter  

AGS Energy per year (kWh) 924,545 

Power Cost Rate $/kWh  $              0.10  

Cost  $    92,455  

Parameter  

Estimated Other Annual O&M Costs  $      1,764  

Parameter  

Every 2 Years O&M Costs  $      7,575  

Every 3 Years O&M Costs  $            26  

Every 5 Years O&M Costs  $      5,270 

Every 7 Years O&M Costs  $    15,840  

  



NRWRF EXPANSION TO 12.5 MGD AADF CONCEPTUAL ENGINEERING REPORT | MANATEE COUNTY 

 FINAL | APRIL 2023 | 123 

Section 5 Alternative to Meet AWT Requirements for 
Expansion to 12.5 MGD AADF  

5.1 Overview of AWT Requirements 
As an alternative to the expansion with current limits and County goal of 10 mg/L effluent TN, Manatee 

County has also requested the evaluation of the expansion to a AADF capacity of 12.5 MGD that can 

produce treated effluent meeting Florida Advanced Wastewater Treatment water quality 

requirements. As noted in Section 1.1, the AWT standards described in § 403.086, Fla. Stat. (2021) 

require effluent pollutant concentrations to be less than or equal to 5 mg/L cBOD5, 5 mg/L TSS, 3 mg/L 

TN, and 1 mg/L TP.  

Note that § 403.086, Fla. Stat. (2021) includes provisions to waive the compliance requirements for 

phosphorus where it can be demonstrated that phosphorus is not a limiting nutrient in the receiving 

water bodies. While the NRWRF does not discharge effluent to any surface water bodies, it may be 

inferred that the compliance requirements for phosphorus would be based on indirect discharge of 

reclaimed water to the surrounding water bodies such as the Manatee River, Terra Ceia Bay, and 

Tampa Bay. It has been demonstrated that nitrogen is the limiting nutrient in Tampa Bay and other 

saltwater bodies on the coast of Florida. In addition, nearby WRF’s such as the City of Tampa’s Howard 

F. Current AWTP have been granted waivers for compliance with the AWT effluent phosphorus 

requirements. Therefore, it is expected that the compliance requirements for effluent phosphorus 

would be waived for the expansion of the NRWRF using processes capable of meeting AWT 

requirements if needed. As a result, the following evaluation of the NRWRF expansion alternative to 

meet AWT requirements is based on meeting effluent limits of 5 mg/L cBOD5, 5 mg/L TSS, and 3 mg/L 

TN, excluding the requirements for TP. However, the County preferred treatment process can meet 

the effluent TP of 1 mg/L or less if needed.  

  



NRWRF EXPANSION TO 12.5 MGD AADF CONCEPTUAL ENGINEERING REPORT | MANATEE COUNTY 

 FINAL | APRIL 2023 | 124 

5.2 Preferred Process to Meet AWT Requirements 
Under this alternative, the NRWRF must be converted to a new secondary treatment process since the 

existing MLE process is not capable of meeting effluent TN concentrations of 3 mg/L or less. The 

County’s preferred process is aerobic granular sludge (AGS). The County is currently planning an 

expansion at the SEWRF by adding AGS as a parallel secondary treatment system. Converting to AGS 

is also consistent with other recent County WRF evaluations.  

5.3 Flow and Loads for 12.5 MGD - AWT - AGS 
The total basis of design flows and loads for the expansion to 12.5 MGD AADF to meet AWT 

requirements with AGS were the same as in Section 4.2.1 Flow and loads for 12.5 MGD , and the 

new AGS secondary treatment system would treat 100% of the flow.  

5.4 Process Evaluation of the Expansion to 12.5 MGD - AWT - AGS 
The County’s preferred AWT process evaluated was an AquaNereda aerobic granular sludge (AGS) 

system. AquaNereda by Aqua-Aerobic Systems, Inc. is the exclusive provider of this innovative main 

liquid stream aerobic granular sludge (AGS) process in the US. The key innovation with this process is 

that the mixed liquor liquid/solids separation by gravity settling happens in a fraction of the time and 

at much higher MLSS concentrations compared to conventional active sludge (CAS) secondary 

clarification. AquaNereda is based on the conventional sequencing batch reactor (SBR) process, with 

several modifications to select for the growth and maintenance of granulated activated sludge 

particles. The granular activated sludge that is unique to the AquaNereda process settles much faster 

than conventional activated sludge flocs, and each granule simultaneously consists of aerobic, anoxic, 

and anaerobic conditions that enables enhanced nutrient removal. AGS is an intensification process 

that has reduced volume and footprint requirements due to higher MLSS concentrations compared 

to CAS processes. Intensification processes are sometimes a necessity to increase facility capacity with 

limited available land or to meet more stringent effluent requirements.  

The AGS process has proven results in Europe, and, at the time this CER was written in fall of 2022, 

there is one operational facility in the US, one demonstration facility, and multiple facilities under 

construction currently. AGS is a suspended growth activated sludge process that does not require 

media, membranes, or mineral addition. With the exception of the SRB batch process for AGS, the 

operation of an AquaNereda system is not much different than a traditional CAS system. Aqua-Aerobic 



NRWRF EXPANSION TO 12.5 MGD AADF CONCEPTUAL ENGINEERING REPORT | MANATEE COUNTY 

 FINAL | APRIL 2023 | 125 

Systems, Inc. has offered SBR treatment systems for over 35 years according to the website, and there 

are numerous SBRs at municipal wastewater treatment facilities in successful operation throughout 

the US. Three risks with implementing this process at the NRWRF as described herein are: 1. Loss of 

or inability to maintain granules; 2. Operating two parallel, separate secondary treatment processes; 

3. Inherent unforeseen challenges associated with this innovative technology. On the second point, 

Manatee County’s current WRF administration and operations staff stated that they are willing to 

operate dual processes, which is anticipated for some duration even with a complete conversion. The 

County has chosen to do this with a current project in design for the SEWRF, which includes estimated 

capital cost savings compared to CAS expansion. Aqua-Aerobic Systems, Inc. has also stated that there 

are benefits to the existing CAS process when run in parallel with AquaNereda. Regarding the first and 

third points the AquaNereda process has been in full scale operation for many years at multiple 

facilities in Europe, and the technology has built-in controls and process pressures to grow and 

maintain the granules. It is reasonable that risks of unforeseen challenges with this innovative 

technology could be avoided with enhanced focus on implementation and operation. 

The following processes require improvements or additional capacity to expand the facility to 12.5 

MGD AADF with expansion of the AGS system with AWT limits including TN of 3 mg/L or less. If not 

noted the existing unit processes have sufficient capacity for the additional flow and loading.  

Conversion of the secondary treatment process to a new 12.5 MGD AGS treatment system. Note that 

processes and equipment noted below are based on the AquaNereda preliminary design report 

included in Appendix F. It is anticipated that the NRWRF will have already been partially converted to 

AGS and just the balance of tankage and equipment would be needed for the AWT conversion in that 

case. 

• Headworks improvements and rehabilitation  

• Addition of a new 12.5 MGD AGS treatment system 

• New electrical building for AGS expansion  

• Modifications to the Headworks Splitter Box and Return Streams 

• Decommissioning of the existing MLE Carrousel basins, secondary clarifiers, and associated 

components 

• Conversation of existing granular media ABW filters to AquaDiamond filters (50’ laterals 

estimated for 12.5 MGD expansion) 

• Upsizing of filter effluent piping 



NRWRF EXPANSION TO 12.5 MGD AADF CONCEPTUAL ENGINEERING REPORT | MANATEE COUNTY 

 FINAL | APRIL 2023 | 126 

• Additional sodium hypochlorite storage 

• Conversion of effluent pump station to low service pump station  

• New high service pump station  

• New 5 MG ground storage tank 

• Two gravity belt thickeners (one duty / one standby), sludge pump system, and canopy 

• Replacement of BFP polymer system 

• New 7 MG Reject Pond using a portion of the east RCW pond 

For the first phase of the conversion the SRS feed to the new AGS process must be split off prior to 

any introduction of RAS from the MLE process (phasing is discussed in Section 5.8). RAS and combined 

PD PS effluent is returned to the common channel where it is combined with SRS in the westernmost 

channel. Modifications to return lines, discharge locations, and operation of Headworks Splitter Box 

are needed as described in Section 4.3.2. For a complete conversion to AGS the southernmost section 

of the west channel in Headworks Splitter Box would require similar modifications recommended for 

AGS feed.  

Influent to each AGS reactor must be controlled with a valve and flow meter to regulate the influent 

flow. Therefore, the existing weir gates in the Headworks Splitter Box should be evaluated during 

preliminary design. The flow into each reactor must be regulated and monitored by the AGS control 

system according to Aqua-Aerobic Systems, Inc.  

5.5 Site Plan – 12.5 MGD – AWT - AGS 

5.5.1 Proposed Additional Basins and Accessories 
Figure 5.1 shows the proposed additional infrastructure and accessories necessary to expand the 

NRWRF to meet the future AADF AWT capacity of 12.5 MGD based the replacement of the existing 

MLE process with a new AGS system. A proposed process flow diagram for the expansion of the 

expansion of the existing process with AGS is also included in Figure 5.2 below.  

  



NRWRF EXPANSION TO 12.5 MGD AADF CONCEPTUAL ENGINEERING REPORT | MANATEE COUNTY 

 FINAL | APRIL 2023 | 127 

 

Figure 5.1 Proposed General Arrangement for NRWRF MLE Expansion to 12.5 MGD AADF AWT 



NRWRF EXPANSION TO 12.5 MGD AADF CONCEPTUAL ENGINEERING REPORT | MANATEE COUNTY 

 FINAL | APRIL 2023 | 128 

 

Figure 5.2 Proposed Process Flow Diagram for NRWRF MLE Expansion to 12.5 MGD AADF AWT 



NRWRF EXPANSION TO 12.5 MGD AADF CONCEPTUAL ENGINEERING REPORT | MANATEE COUNTY 

 FINAL | APRIL 2023 | 129 

5.6 Impacts of Site Modifications on Existing Processes – 12.5 MGD 
– AWT - AGS 

Based on the proposed improvements described above, impacts to existing processes, maintenance 

of plant operations, yard piping, site access/vehicle movement, and stormwater were considered. 

Ongoing improvement projects for the NRWRF were also considered and coordinated with the 

proposed improvements described above. A summary of the impacts of these improvements is 

described in the sections below. 

5.6.1 Existing Processes 
Expansion of the NRWRF to an AADF AWT capacity of 12.5 MGD AADF AWT with a new AGS system is 

expected to replace the existing secondary treatment process and impact the preliminary, tertiary, 

effluent pumping, biosolids treatment processes, reject storage, and RCW storage. These impacts are 

described later in Section 5. The operation of the flow equalization facilities will not be affected by 

this expansion.  

5.6.2 Maintenance of Plant Operations 
Maintenance of plant operations (MOPO) is a critical concern during any major WRF expansion project 

to ensure that construction activities will not impair the County’s ability to adequately operate and 

maintain the WRF, and continue to meet effluent permit limits during construction. Impacts on MOPO 

for each major recommended improvement for the expansion of the NRWRF to 12.5 MGD AADF AWT 

are summarized below: 

• Retrofit of Headworks  

o Extensive bypassing and potentially temporary screening will be required to 

construct the improvements to the existing headworks. 

o Careful coordination with facility staff must be implemented to maintain continuous 

flow. 

• Construction of New AGS system 

o The new AGS system will be constructed and put into operation before 

decommissioning the existing MLE system.  

o Construction of New AGS Reactors 



NRWRF EXPANSION TO 12.5 MGD AADF CONCEPTUAL ENGINEERING REPORT | MANATEE COUNTY 

 FINAL | APRIL 2023 | 130 

▪ Construction of the new AGS reactors No. 1 through No. 8 will be located in 

an open area just north of the existing Carrousel Basin No. 2.  

▪ Construction of the new AGS blowers will be located in an open area east of 

the proposed location of AGS No. 1 

▪ The proposed 20-inch pipelines will be connected to the existing connections 

at the headworks to each of the new AGS reactors.  